
Brazilian Journal
of Chemical
Engineering

Vol. 35, No. 04, pp. 1231 - 1240, October - December,  2018
dx.doi.org/10.1590/0104-6632.20180354s20170300

ISSN 0104-6632                                                                                                                                        
Printed in Brazil

www.abeq.org.br/bjche

REDUCTION OF SOLUBLE ORGANIC CARBON 
AND REMOVAL OF TOTAL PHOSPHORUS

AND METALS FROM SWINE WASTEWATER
BY ELECTROCOAGULATION

* Corresponding author: Juliana Steffens - julisteffens@uricer.edu.br, Phone:+55 (54) 3520-9000

R. Mores1, P. de A. Mello2, C. A. Zakrzevski1,
H. Treichel3, A. Kunz4,5, J. Steffens1* and R. M. Dallago1

1 Department of Food Engineering, URI–Erechim, Av. Sete de Setembro, 1621-99709-910, Erechim, RS, Brazil. 
2 Department of Chemistry, UFSM, Av Roraima, 1000, Santa Maria, RS, Brazil.

3 Department of Environmental Science and Technology, UFFS–Erechim, Rodovia ERS 135, km 72, n°200, Erechim, RS, 99700-970, Brazil.
4 Embrapa Swine and Poultry, Concórdia, SC, Brazil.

5 Department of Agricultural Engineering, PGEAGRI/CCET-UNIOESTE, Cascavel, PR, Brazil.

(Submitted: June 4, 2017 ; Revised: November 27, 2017 ; Accepted: December 27, 2017)

Abstract  -  In this study, the effects of operating time (t), current density (CD) and initial pH were investigated 
for soluble organic carbon (SOC) and total phosphorus (TP) removal from swine wastewater, pretreated in an 
UASB reactor, using an electrocoagulation process with aluminum (Al) and iron (Fe) electrodes. For the optimal 
conditions, Cu, Zn, Mn, Fe and Al removal, sludge production and energy consumption were evaluated. The 
removal efficiencies for the Al electrode were 78%, 96%, 84%, 99%, 65% and 84% for SOC, TP, Cu, Zn, Mn and 
Fe, respectively. For the Fe electrode the removal efficiencies were 57%, 96%, 81%, 99 % and 61% for SOC, TP, 
Cu, Zn and Mn, respectively. The sludge generated, energy consumption, and theoretical hydrogen yields were 5 
g/L, 1-18 kWh/L and 0.7-8.5 kWh, respectively. The electrocoagulation process can be used for soluble organic 
carbon, phosphorus and metals removal from swine wastewater.
Keywords: Copper; Zinc; Manganese.

INTRODUCTION

Pollution from swine wastewater has received 
considerable attention because of high concentrations 
of organic matter, nitrogen, phosphorus, and hazardous 
heavy metals (Lee and Shoda, 2008; Amaral et al., 
2014). Biological processes have been widely used 
to improve the treatment of swine effluents (Bernet 
andBéline, 2009).

Among the methods of biological swine wastewater 
treatment, the upflow anaerobic sludge blanket (UASB) 
is used for treating wastes with high soluble organic 
loads and works at low hydraulic retention times 
(Zhao et al., 2008). However, this system still does 

not generate effluents that reach discharge standards 
according to Brazilian and international regulations 
(Foresti et al., 2006; Ramires and Oliveira, 2014).

Due to the complexity of this wastewater, 
treatment alternatives should be studied. Among 
the technologies of physical-chemical treatment, 
electrocoagulation (EC) is a viable alternative for the 
treatment of this effluent (Mores et al., 2016). EC is 
an emerging technology in water and wastewater 
treatment, as it combines the benefits of coagulation, 
flotation and electrochemistry (Moussa et al., 2017). 
The EC process is well known for its ability to remove 
metals, phosphorus and suspended solids (Dia, 2017). 
However, studies of metals, phosphorous and soluble 



R. Mores et al.

Brazilian Journal of Chemical Engineering

1232

organic carbon (SOC) removal in swine effluents using 
electrocoagulation are poorly reported in the literature. 

Electrocoagulation technology involves applying 
an electric current to an aqueous solution through 
sacrificial metal electrodes such as aluminum (Al) 
and/or iron (Fe). This promotes the metal oxidation 
and dissolution, thus leading to the generation of ions 
and gases (oxygen and hydrogen), which at suitable 
pH generate reactions of coagulation/flocculation 
appropriate for wastewater treatment (Mollah et 
al., 2001; Chen, 2004; Jung et al., 2015. The major 
reactions that occur at Al and Fe electrodes during the 
EC process are presented below:

- Anode an anaerobic reactor, an aerobic reactor and a second 
settling tank (Kunz et al., 2009). The characterization 
of the wastewater is shown in Table 1.

Experimental Setup and Procedure

The experiments were performed in batch mode in 
an open reactor with a useful volume of 1.8 L. Fe and Al 
electrodes with 130 mm of height and 70 mm of width 
were used. An orifice in the center of 12 mm diameterfor 
passage of the electrode nylon screw and another orifice 
at the top of 4 mm to couple the electrode connections 
power supply to a power source of direct current (DC 
Power Supply FA-3005 Intrutherm). The electrodes 
were vertically installed with a distance of 2 cm between 
them. The system was operated under stirring using a 
magnetic stirrer (Fisher Scientific). The cleaning of the 
electrodes was conducted with steel wool and rinsed 
with distilled water. Before each batch experiment, 
swine wastewater pH was adjusted according to the 
matrix of experimental design (Table 2) using sulfuric 
acid and sodium hydroxide (Vetec) as required.

Experimental Design 

In this study, a central composite rotatable design 
(CCRD) 23 was used to verify the performance of the 
electrode materials (Al and Fe) on the operating time 
(9.60 to 110.04 min), current density (20.22 to 57.56 
mA/cm) and initial pH (0.96 to 11.04). 

Analytical Methods

The SOC was analyzed by burning at 950°C and CO2 
measured by a NDIR infrared detector for elemental 
analysis equipment, Multi Elemental Analitic®Multi 
C/N 2100 brand Analytik Jena. The elements Cu, 
Zn, Mn, Fe and Al were determined by flame atomic 
absorption spectrophotometry (AAS) according to the 
AOAC Official Method 975.03 described by AOAC 
(1995). Total phosphorus (TP) was performed by 
spectrophotometry in the ultraviolet-visible region 
using the AOAC Official Method 958.01 described by 
AOAC (1995).

( ) ( )
3

s aqAl Al 3e+ −→ +

( ) ( )
2

s aqFe Fe 2e+ −→ +

( ) ( )
3

s aqFe Fe 3e+ −→ +

- Cathode

( ) ( ) ( )2 l 2 g aq2H O 2e H 2OH− −+ → +

The hydrolysis products of Al and Fe destabilize/
neutralizing the repulsive forces that keep the particles 
suspended in wastewater, allowing their agglomeration 
and separation from the solution by sedimentation or 
flotation. The microbubbles (H2 and O2) generated on 
the surfaces of the electrodes carry the agglomerated 
particles to the top of the solution (Mollah, 2001).

In this sense, the objective of this study was 
to establish optimal operating conditions for the 
parameters: operating time, initial pH and current 
density on the removal of soluble organic carbon (COS) 
and total phosphorus (TP) from swine wastewater 
pretreated by UASB using electrocoagulation with 
different electrode materials (Fe and Al). The best 
conditions were evaluated for the removal of Cu, Zn, 
Mn, Fe and Al.

MATERIALS AND METHODS

Wastewater Characterization

Samples were collected of the UASB reactor 
effluent (URE) of a Swine Manure Treatment System 
(SMTS) in Concórdia, State of Santa Catarina, Brazil. 
The system received swine wastewater from Embrapa’s 
experimental facilities (15 m3/d). The treatment 
system consisted of a solid–liquid separation step 
using a screen, an equalization tank, a settling tank, 

Table 1. Characterization of URE used in this study.
Parameter Value

Conductivity (mS/cm) 6.06 ± 0.62
Total Alkalinity (mg CaCO3/L) 3661.9  ± 209.5
pH 7.5 ± 0.53
Turbidity (NTU) 607.00 ± 161.98
SOC (mg/L) 2425.00 ± 521.07
TP (mg/L) 57.00 ± 18.02
Cu (mg/L) 1.82 ± 0.41
Zn (mgL) 6.27 ± 1.14

Mn (mg/L) 1.58 ± 0.30
Fe (mg/L) 9.21 ± 2.38
Al (μg/g) -

(1)

(2)

(3)

(4)



Reduction of Soluble Organic Carbon and Removal of Total Phosphorus and Metals from Swine Wastewater by Electrocoagulation

Brazilian Journal of Chemical Engineering, Vol. 35, No. 04,  pp. 1231 - 1240,  October - December,  2018

1233

The pH was determined using a Marconi PA200 
pHmeter and the conductivity using a Hanna HI 
255conductivimeter.The sludge after the EC treatment 
was filtered using a filter paper (Quanty 25 µm) and 
dried in an oven (Marconi MA035) at 103-105 C for 
24 h. The dry sludge was pulverized in a mortar and 
pestle.

The SOC and TP removal concentration was 
calculated (RC) by Eq. (5)

where, QH2, CD, A, t, H, and F are the quantity of 
the emitted amount of H2 gas (mole), applied current 
density (A/m2), effective surface area of electrodes 
(m2), treatment time (s), number of hydrogen molecules 
(1/2), and Faraday’s constant (96,500), respectively. 
The amount of H2 produced could be expressed in 
volumetric units using the ideal gas law (Eq. 8):

Table 2. Experimental matrix of CCRD (23) design and results for the electrodes of Al and Fe.

Run

*t

(min)

(X1)

*CD

(mA.cm
-2

)

(X2)

pH

(X3)

SOC (%) TP (%) Final pH

Al Fe Al Fe Al Fe

1 -1 (30.0) -1 (27.8) -1 (3.0) 11.8 4.3 77.2 54.7 4.3 5.0
2 1 (90.0) -1 (27.8) -1 (3.0) 52.1 3.8 93.7 73.5 5.0 7.6
3 -1 (30.0) 1 (50.0) -1 (3.0) 50.3 15.8 68.2 58.6 4.8 7.0
4 1 (90.0) 1 (50.0) -1 (3.0) 47.7 18.4 92.3 3.9 8.8 8.3
5 -1 (30.0) -1 (27.8) 1 (9.0) 33.7 0.0 50.7 30.9 9.1 9.3
6 1 (90.0) -1 (27.8) 1 (9.0) 23.2 34.0 91.4 100.0 9.4 9.8

7 -1 (30.0) 1 (50.0) 1 (9.0) 43.4 5.8 92.9 41.0 9.5 9.6
8 1 (90.0) 1 (50.0) 1 (9.0) 40.5 0.0 93.9 86.0 10.0 10.8
9 -1.68 (9.60) 0 (38.9) 0 (6.0) 36.2 5.1 78.1 29.0 6.3 7.5
10 1.68 (110.04) 0 (38.9) 0 (6.0) 36.9 57.0 96.3 95.8 8.8 9.4
11 0 (60.0) -1.68 (20.2) 0 (6.0) 63.6 13.1 96.8 89.6 7.4 7.6
12 0 (60.0) 1.68 (57.6) 0 (6.0) 54.4 15.4 96.7 95.8 8.5 8.7
13 0 (60.0) 0 (38.9) -1.68 (0.96) 10.2 11.5 2.3 0.0 1.1 1.2
14 0 (60.0) 0 (38.9) 1.68 (11.0) 22.6 12.5 65.4 72.6 10.9 11.9

15 0 (60.0) 0 (38.9) 0 (6.0) 78.6 30.4 96.6 75.4 8.6 8.4
16 0 (60.0) 0 (38.9) 0 (6.0) 76.6 26.3 96.4 80.7 8.5 8.4
17 0 (60.0) 0 (38.9) 0 (6.0) 78.6 25.7 95.6 76.9 8.5 8.9

*t - Operating time; *CD - Current density.

where C0 is the initial concentration of the constituents 
and C is the final concentration of the constituents 
(after EC).

Energy Consumption 

The energy consumption was calculated (Eq. 6) 
according to Kobya et al. (2015):

( ) 0 t

0

C C
RC % 100

C
−

= (5)

EC
energy

ef

U i t
C

V
⋅ ⋅

= (6)

where U is the voltage (V), i is the current (A), tEC is 
the electrocoagulation operating time (h) and Vef is the 
volume of the wastewater treated (L).

Theoretical Hydrogen Yields

The amount of H2 gas emitted from an EC unit 
could be estimated by Eq. 7 (Phalakornkule et al., 
2010; Lakshmi et al., 2013; Hashim et al., 2017).

2H
CD A t HQ

F
⋅ ⋅ ⋅

=

P V n R T⋅ = ⋅ ⋅

where P, V, n, R, and T represent pressure (kPa), 
volume (L), moles of gas, gas constant (8.314 J/kmole, 
at atmospheric pressure), and gas temperature (K), 
respectively. The yieldable energy from the H2 gas could 
be estimated by Eq. 9. (Phalakornkule et al., 2010):

( )
2

MJ
H moleE m 0.244=

where EH2 is the yieldable energy (MJ) and m is the 
amount of H2 gas (mole), respectively. It is noteworthy 
to highlight that each 3.6 MJ is enough to produce 1.0 
kWh (Phalakornkule et al., 2010).

RESULTS AND DISCUSSION

Table 2 shows the matrix of the CCRD 23 and 
experimental response related to removal of SOC 
and TP and the monitored parameter final pH for the 
electrodes of Al and Fe.

When evaluating the operating conditions and the 
values of removal of COS and TP, it can be observed 

(7)

(8)

(9)



R. Mores et al.

Brazilian Journal of Chemical Engineering

1234

that only TP did not show removal above 50% at acidic 
initial pH and at times below 30 min for both electrodes. 
Regarding the COS, for the aluminum electrode only 
the tests 2, 3, 11, 12 and 15-17 showed removal above 
50%, and with the iron electrode only the test 10. Due 
to the great difficulty of removal of the COS, (COS 